The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



PARTS CATALOG INDEX 'P'" SERIES (50 HERTZ) NO. 5%

FICHE (.LOCATION GROUP
A2 . . . . <« . . . . GENERATOR SET DATA TABLE
A3 . . . . . . . . . STANDARD PARTS SECTION
B2 . ... ... . . BATTERY TRAY (ELECTRIC START MODELS)
B3 . . ... . . . . CONTROL
B . . . . . . . . . END BELL
A3,A4,A5 . . . . . . GENERATOR SET (1.4 PC, 1.8 PE)
A6,A7,A8 . . . . . . GENERATOR SET (2.7 PL, 3.1 PP)
A?,A10,A11 . . . . . GENERATOR SET (4.1 PK)
A12,A13,A14 . . . . GENERATOR SET (5.4 PM)
BZ . + « + « 2 « . . START SWITCH (ELECTRIC START MODELS)
B4 . . . . ... . . OPTIONAL PARTS SECTION
B7,B8 . . . . . . . BATTEg§Y CAHRGER
B . ... ... . . DOLLY
B . . .. . . . . . E-Z TOTE HANDLE
B6 . . .. .. .. . E-Z WHEELER

Redistribution or publication of this document
by any means, is strictly prohibited.



819-0309 (1-80)
“P” SERIES (50 HERTZ DEGIN SPEC H)
PARTS CATALOG

This catalog applies to the Alternators listed below. Parts are arranged in
groups of related items. Each illustrated part is identified by a reference
number corresponding to the same reference number in the parts list for that
group. Parts Illustrations are typical. To determine correct quantity used
column, check alternator nameplate for correct Model number. Right and left
plant sides are determined by facing the blower end (front) of alternator.

GENERATOR DATA TABLE

BRIGGS § | BRIGGS & QUANTITY USED
STRATTON | STRATTON COLUMN
ENGINE | MODEL ENG.
MODEL WATTS | vOLTS | H.P. NO. TYPE NO. | A[B|C|D|EIF|G|H

L4PC-53AP/* | 1400 | 100/200
.4PC-53BP/* [ 1400 | 110/220| 4 100212 | n583-01
.4PC-53CP/* | 1400 | 120/240
[ 1.8PE-G3AP/* | 1800 | 100,200 i
.8PE-53BP/* | 1800 | 110/220! 5 130212 1} 0921-01
.8PE-53CP/* | 1800 | 120/240
7. 7PL-53AP/* | 2700 | 100/200
2,7PL-53BP/* | 2700 | 110/220| 7 170412 | 1734-02
2.7PL-53CP/* | 2700 | 120/240
3.1PF-53AF/* | 3100 | 100/200
3.1PF-S3BP/* | 3100 | 110/220| B8 190432 | 1798-01
3.1PF-53CP/* | 3100 | 120/240
4.1PK-G3AP/* | 4100 | 100/200
4.1PK-53BP/* | 4100 | 110/220] 10 220432 | 0131-01
4.1PK-53CP/* | 4100 | 120/240
4.1PK-53AE/* | 4100 | 100/200
°4.1PK-53BE/* | 4100 | 110/220| 10 220435 | 0130-01
4.1PK-53CE/* | 4100 {120/240
5.4PM-53AP/* | 5400 | 100/200
5.4PM-53BP/* | 5400 | 110/220| 16 326432 | 0302-01
5.4PM-53CP/* | 5400 | 120/240
S.4PM-G53AE/* | 5400 | 1007200
5.4PM-53BE/* | 5400 |} 110/220| 16 326435 | 0296-01
5.4PM-53CE/* | 5400 | 120/240 |

el el el

* - The Spacification Letter Advances (A to B, B to C, etc.)
with Manufacturing Changes.
© . These Generator Sets are electric starting.

919-N30% (JANUARY 1960)

Redistribution or publication of this document
by any means, is strictly prohibited.



. caiil

GENERATOR SET
(1.4PC, 1.8 PE)

o A
Redistribution or pL?EJ icatio Jortwi‘s
by any means, is strictly prohibited.

RY 180

ocu

ent



GENERATOR SET
(1.4PC, 1.8 PE)

QUANTITY USED

REF FART PART —_—
NO. | KNUMBER DESCRIPTION AlB.CIDIE FIGIH|J K|L
=== —— s . -
1 | Engine (Refer to Manufacturer For Components)
100-1644 4 Horsepower (Briggs & Stratton Model
100212, Spec 0583-01) 1
100-1615 S Horsepower (Briggs & Stratton Model
130212, Spec 0921-01) 1
2 1403-1473 Channei, Mounting 212
3 | 815-0501 Screw, Cap-Hex Head W/ET (5/16-18 X
1-1/2") 212
4 |870-0348 Nut, Hex W/ET (5/16-18) 414
15 | 332-2178 Lug, Single Terminal 111
, 6 |815-0181 Screw, Cap-Hex Head W/ET (#10-32 X 1/2") {1]1
7 | 403-1470 Bracket, Generator Mounting ij1
8 |403-1172 Hinge, Carrying Handle 212
9 | 815-0334 Screw, Cap-Hex Head Locking (5/16-18 X
5/8") 212
19 815-0500 Screw, Cap-Hex Head W/ET (5/16-18 X 3/4")}1 2§ 2
| 20 |155-1528 | Arrestor, Spark - Optional 1] 1
i 21 {155-1702 Deflector, Muffler - Optional 111
22 155-1539 Screw, Muffler - Optional 41 4
30 ] 231-0226 Adapter, Generator 171
31 | 815-0493 Screw, Cap-Hex Head W/IT (5/16-24 X 3/4'") 4| 4
32 | 201-2751 Rotor 1
32 201-2746 Rotor 1
33 520-0889 Stud, Rotor Through 1
33 520-0880 Stud, Rotor Through 1
. 34 | 870-0271 Nut, Internal Wrenching 1) 1
35 | Stator (Select According To Nameplate Voltage)
220-3127 100/200 Volt 1
220-3119 110/220 Volt 1 b
220-3111 120/240 Volt 1
220-3128 100/200 Volt 1
220-3120 110/220 volt 1
220-3112 120/240 Volt 1
36 | 211-0301 Bell Assembly, End (See Separate Group
For Components) 1] 1
37 234-0526 Cover, Protection 1{ 1
38 | 815-0340 Screw, Cap-Hex Head (#10-32 X 3/8") 2| 2
39 | 800-0018 Screw, Cap-Hex Head (1/4-20 X 3-3/4") 4
39 | 800-0021 Screw, Cap-Hex Head (1/4-20 X 4-1/2"}) 4
40 | 870-0232 Nut, Hex W/ET (1/4-20) 41 4
41 | 300-1802 Control Assembly (See Separate Group
Fer Components) 111
42 815-0476 Screw, Cap-Hex Head W/Pilot (#10-32 X
3/8") 4| 4
51 202-0674 Sleeve, Generator Shaft 1] 1
_ Redigributfon orpublifatior] of thjs dogqument
== by anl me Fns, id strictly prdhibitdd. (1




GENERATOR SET
(1.4PC, 1.8 PE)

REF PART PART —
NO. NUMBER DESCRIPTION AIBICID|E|FIGIH|JjK]|L
71 98-3657 Label, Service Instructions 1
71 98-3658 Label, Service Instructions 1
72 | 98-3674 Label, Air Cleaner 11
73 | 98-4079 Label, Receptacle Panel 1
73 | 98-4080 Label, Receptacle Panel 1
90 Accessory Package - Containing Parts
Indented: 1)1
402-0425 Dampener, Vibration 414
526-0128 Washer, Flat (15/32" 1D X 1-1/2"
0D X 1/4%) 4|4
821-0017 Screw, Cap-Hex Head Locking
{(5/16-18 X 1/2") 4| 4
91 1403-1173 Handle Carrying 1]1
92 {800-0021 Screw, Cap-Hex Head (1/4-20 X 4-1/2') 1)1
93 | 870-0065 Nut, Hex-Locking (1/4-20) 111
Q5 332-0941 Tie, Cable 212
h
..... Redidtributfon orjpublitatior] of thjs doqument
e y any medns, id striclly prdhibitdd.

QUANTITY USED




GENERATOR SET
(2.7 PL, 3.1 PF)

Redistribution oS1-GMMEANUARYYS 1 ont

by any means, is strictly prohibited.



GENERATOR SET
(2.7 PL, 3.1 PF)

REF PART PARY
NO. NUMBER DESCHIPTION
g e
1 Engine (Refer to Manufucturer For Components)
100-1603 7 Horsepower {Briggs & Stratton Model
170412, Spec 1734-02)
100-1616 8 Horsepower (Briggs § Stratton Model
190432, Spec 1798-01)
2 403-1473 Channel, Mounting
3 ) 815-0495% Screw, Cap-Hex Head W/ET (5/16-18 X
1-3/4")
4 | 870-0348 Nut, Hex W/ET (5/16-18)
5 | 332-2178 Lug, Single - Terminal
6 {815-0181 Screw, Cap-Hex Head W/ET (#10-32 X 1/2")
7 403-1471 Bracket, Generator Mounting
10 | 403-1463 Handle, Carrying
11 |} 403-1486 Spacer, Handle
12 856-0008 Washer, Lock-EIT (5/16")
14 856-0003 Washer, Lock-EIT {#10)
15 337-0097 . | Strap, Ground
16 | 402-0420 Dampener, Vibration
17 1 403-1476 Frame, Carrying
18 | B70-0297 Nut, Hex-Locking (3/8-16)
19 815-0500 Screw, Cap-Hex Head W/ET (5/16-1£ X 3/4")
20 | 155-1528 Arrestor, Spark - Optional
21 | 155-1702 Deflector, Muffler - Optional
22 155-1539 Screw, Muffler - Optiona!
30 | 231-0227 Adapter
31 815-0494 Screw, Cap-Hex Head W/IT (3/8-16 X 7/8")
32 j201-2747 Rotor
32 201-2748 Rotor
33 | 520-0882 Stud, Rotor Through
33 520-0879 Stud, Rotor Through
34 870-0271 Nut, Internal Wrenching
35 | Stator (Select According To Nameplate Voltage)
220-3129 100/200 Volt
220-3121 1i10/220 volt
220-3113 120/240 Volt
220-3130 100/200 Voit
220-3122 110/220 Volt
220-3114 120/240 Volt
36 | 211-0301 Beli Assembly, End (See Separate Group
For Components)
37 | 234-0526 Cover, Protection
38 815-0340 Screw, Cap-Hex Head (#10-32 X 3/8'")
39 800-0185 Screw, Cap-Hex Head (1/4-20 X 5-1/2")
40 | 870-0232 Nut, Hex W/ET (1/4-20)
41 | 300-1802 Control Assembly {(See Separate Group For
Components)
42 | 815-0476 Screw, Cap-Hex Head W/Pilot (#10-32 X
3 / 8")
51 202-0674 Sleeve, Generator Shaft

QUANTITY USED

B b it ek ped s ON B

G

™o

— - e s B

oy

£a A B ek e

Ll =)

P -

e B b e B B e e — b e O b

O S I

i

edist

o

any

E|F

ibutioh or

means, is

G

H

-~

b mrm e o ——i

ublic
trictl

tion

f thig

proft

ibited.

docu

ment




GENERATOR SET

(2.7 PL, 3.1 PF)
REF PART PART QUANTITY USED |
NO. | NUMBER DESCRIPTION Biciole|Frlaln|din]
= S e e == ==t
71 98- 3659 Label, service Instructions i
71 98-3660 Label, Service Instructions ;
72 98-3674 Label, Air Cleaner 1§ 1
73 | 98-4081 Label, Receptacle Panel 1
73 | 98-4082 Label, Receptacle Panel 1
80 Model ldentification Plate i{i1
90 Accessory Package - Containing Indented
Parts: 1
402-0425 Dampener, Vibration 4
526-0128 Washer, Flat (15/32" ID X 1-1/2"
oD X 1/4") 4
821-0017 Screw, Cap-Hex Head Locking
(5/16-18 X 1/2") 4
94 403-1477 Grip, Handle 2
95 332-0941 Tie, Cable 2
\
..... Hedist{ibutidn or publichtionfof thi$ doc
by anylmeans, is kstrictly prohibited.

- |

ment



GENERATOR SET
(4.1 PK)

o $19-0300 (JANUARY 1900}
Redistribution or publication of this document

- = by any means, is strictly prohibited.



GENERATOR SET

(4.1 PK)
| REF |  PARY PART QUANTITY USED —_
. NQ. NMUMEER DESCRIPTION ciDiElFiGiH|dIRKIL
e B === =
1 jEngine {Refer to Manufacturer for Componcnts}
@ i Toa-lol? 10 Horsepower [Briggs & Strattfon Model
20432, Spec 0131-01; 1
? 100-1648 | 10 Horscpower {Briggs & Stratton Model
, 220435, Spec 0130-01) 1
2 403-1479 Channel, Mounting 2] 2
| 3 B8i5-0495 Screw, Cap-Hex liead W/ET (5/16-18 X
1-3/4%; 4| 4
4 BTU-0348 Sut, Hex W/ET (5/16-18) 6! 7
5 | 332-2178 tug, Single Terminal 1
6 | 815-0181 Screw, Cap-Hex Head W/ET {#10-32 X 1/2") 21 2
7 | 403-1471 Bracket, Generator Mounting 1l 1
14 | 856-0003 Washer, Lock-EIT (#10) 1] 1
15 337-0097 Strap, Ground 1{ 1
16 1 $02-0421 Dampener, Vibration 4t 4
i 7 1 403-1476 Frame, Carrying 1
17} 403-1499 Frame, Carrying 1
18 870-0297 Nut, Hex-Locking {3/8-16) 41 4
| 19 | 815-0500 Screw, Cap-Hex Head W/ET (5/16-18 X 3/4') 21 2
r 20 155-1564 Muffler, Exhaust i1 1
20A | 331-0053 Locknut, Exhaust 21 2
20B | 505-0088 Nipple, Pipe - Exhaust 111
L 20C ; 155-1537 Spark Arrestor, Muffler {Optional) 111
| 200 | 155-1539 Screw, Muffler (Optional) 41 4
;23 Tray Assembly, Battery {See Secparate
i Group) 1
124 1 815-0340 Screw, Cap-Hex Head (#10-32 X 3/8") 2
25 800~0009 Screw, Cap-ilex Head (1/4-20 X 1-1/2") 2
26 870-0212 Nut, Hex-Locking (1/4-20) b 2
27 | 866-0001 Nut, Hex-Acorn {1/4-20) 2
30 | 231-0227 Adapter 141
31 | B15-0494 Screw, Cap-Hex Head W/IT (3/8-16 X 7/8") 41 4
32 | 201-2749 Retor 111
33 520-0883 Stud, Rotor Through 11 1
34 | 870-0271 Nut, Internal Wrenching 111
35 | Stator (Select according to Nameplate Voltage)
220-3131 100/200 Volt 1} 1
220-3123 110/220 Volt 1] 1
220-3115 120/240 Volt 1} 1
36 | 211-0301 Bell Assembly, End (See Separate Group
For Components) 11 1
37 | 234-0526 Cover, Protection 1 1
38 | 815-D340 Screw, Cap-Hex Head (#10-32 X 3/8") 2| 2
19 800-0186 Screv, (Cap-tlex Head (1/4-20 X 6-1/2") 4) 4
Redistrpputioh or publicgtion ¢f thisfdocujnent
by any hean, is dtrictlyt prohlbitecdt




GENERATOR SET

(4.1 PK)
REF | PARY PART QUANTITY USED —
NO. | NUMBER DESCRIPTION AlB|ClDIE|FiG|H|J “E
40 | 870-0232 Tt:\'ut, Hex W/ET (1/4-20) 41 4
41 300-1802 Contrel, Assembly (See Separate Group
For Components) i1
42 | 815-0476 Screw, Cap-Hex Head W/Pilot (#10-32 X
3/8) 4| 4
47 336-4455 Lead 1
43 508-0148 Grommet, Rubber 1
51 202-0674 Sieeve, Generator Shaft 111
7 98-3661 Label, Service Instructions 111
72 98-3674 Label, Air Cleaner 111
73 98-4083 Label, Receptacle Panel 1l 1
80 Model Identification Plate 111
90 Accessory Package - Contains Parts
Indented:
416-0696 Hold-down, Battery 1
865-0011 Nut, Wing (#10-32) 2
192-0399 Rope, Start 1
95 332-0941 Tie Cable 2

Redistrifutionjor pyblicafjon of this gocungent
by Bny nleansl is strictly prohibited.




GENERATOR SET
(5.4 PM)

Redistribution or gneca0 tJANUARY 180} ment

by any means, is strictly prohibited.



GENERATOR SET

{5.4 PW)
i T 1 -
'mEr | paRT PARY QUANTITY USED —
: NO. | NUMBER DESCRIPTION BIC|DIE|F|GH!IJIIK]L
.1 G Fazine i tRe‘er to “Manufacturer for {mponents) i l
' g M lold ¢ "o dorsepower (Briggs & Stratton Model
‘ : 325432, Spe: 0302-01; 1
; 100-3639 ;16 Horsepower (Briggs 4 Stratton Model
: ; 326435, Spec 0296-01} 21
I D 4U3-1479 ¢ Channel, Mounting 2t 2
300 Bl3-0495 Screx, Cap - Hex Head W/ET {5/16-18 X
=373 31 4
4 ¢ 8To0-3M8 L Nut, Hex - W/ET (5/16-18; 6y 7
.05 1332-2178 Lug. Single Terminal 1l i
b ¢ B15-0181 STrew, Cap - Hex Head - W/ET {710-32 \
: | 1727 21 2
T s du3-teT2 Bracket, (enerator Mounting 11 1
114 856-0003 Nasher, Lock - EIT (#10} 11 1
§ 15 i 337-no9” 1 Strap, Ground 111
v d6 [ d02-0421 ) Dampencr, Vibration 4t 4
17 . 103-147¢ | Frame, Carrvinyg i
t17 | 403-1499 | Frame, Carrying 1
.18 | 870-0297 . Nut, Hex - Locking {5/8-16) 13
P19 | 815-0300 ! Screw, Cap - Hex Head W/ET ¢(5/i6-18 X i
? | P 3/ 22
;2 155-1564 i Muffler, Exhaust b1
o 2840 331-0055 Locknut, Exhaust 22
( 20B; 5305-0087 . Nipple, Pipe - Exhaust 1; i
'20C 1 155-1537 Sparkh Arrestor, Muffler (Optional) i1
200, 155-1539 Screw, Muffier (Optional) LRI
23 Tray Assembly, Battery (See Separate
Group) 1
24 Bi5-034¢ Screw, Cap - Hex Head (*#10-32 X 3/8") 2
25 i 800-0009 Scrow, Cap - Hex tead (1/4-20 X 1-1/2") 2
v 26 | 870-0212 Nut, Hex - Locking (1/4-20) 2
b 27 | 866-0001 Nut, Hex - Acorn (1/4-20) 2
30 @ 231-0227 Adapter !
31 | 815-0494 Screwx, Cap - Hex Head - W/I1T (3/8-16 X |
7/8") al 4
32 | 201-2750 Rotor I 1
33 | 520-0881 Stud, Rotoyr Through 1] i
34 | 870-0271 Nut, Intermal Wrenching 11 1
35 | Stator {Select according to Nameplate Voltage)
220-3132 100/200 Volt i
220-3124 110/220 Volt 11 1
220-3116 120/240 Volt 1f 1
36 | 211-0301 Bell Assembly, End (See Separate Group
For Components) i
37 | 234-0526 Cover, Protection 1 1
38 | 815-0340 Screw, Cap - Hex Head (#10-32 X 3/8") 2y 2
Iy | 800-0192 Screw, Cap - Hex Head (1/4-20 X 8") 41 4
Rddistributio or ppblicdtion df thisjdocunent
- bykany neans, is dtrictlyl prohlbited




GENERATOR SET

(5.4 PM)
l REF PART PART QUANTITY USED o
| NO. NUMBER DESCRIPTION BICIDIE|FIGIH|JIKIL'
lln s :
l 40 | §70-0232 Nut, Hex W/ET (1/4-20) : 41 4
b3l 300-1802 Control, Assembly (See Separate Group
i For Components) 1y 32
42 815-0476 Screw, Cap - Hex Head W/Pilot (#10-32 X
/8 41 4
37 | 336-4455 Lead 1
48 503-0148 Grommet, Rubber 1
49 1 231-0242 Adapter, Engine to Generator 1] 1
50 | 800-7095 Screw, Cap -~ Socket Head (7/16-14 X 1') 41 4
51 202-0674 Sleeve, Generator Shaft 111
53 | 526-0128 Washer, Flat (15/32" ID X 1-1/2" QD X
174" 2|2
71 98- 3662 Label, Service Instructions 111
72 98-3674 L.abel, Air Cleaner 111
i 73 98-4084 Label, Receptacle Panel 11 1
( 80 Model ldentification Plate 1{1
P90 Accessory Package - Contains Parts
Indented: 1
416-0696 Hold-down, Battery 1
F R65-0011 Nut, Wing (#10-32) 1
' 192-0399 Rope, Start i
{95 | 332-0941 Tie Cable 2

Redistributipn or publigation]of this doc
By anyt meahs, islstrictly prohibited.

ment



END BELL

REF PART BART QUANTITY USED N

NO. NUMBER DESCRIPTION A|BICIDIE!F|GIH|JIKI!L
= = —.ﬁ=== == T
1 |211-0301 Bell Assembly, Complete 1111 1p1p141
2 |211-0313 Bell Only, End 111yt 1p1p1¢1
3 | 516-0196 Pin, Locking - End Bell 414141414444
4 |510-0107 Bearing, Roller 1111|111
5 3560056 Capacitor 11111151, 1]|1
6 | 312-0194 Bracket, Capacitor Mounting 11111111
7 | 815-0395 Screw, Tapping - Pan Head (#6 X 3/8"] 2121212121212 2
8 |212-1249 Guide, Brush 1{1]1j1}171¢41}1
9 |214-0099 Brush 212j2)212|2|2)2
10 332-1564 Terminal, Tab 11111111 1]1
11 | 815-0395 Screw, Tapping - Pan Head 21212y 2121222
12 | 815-04606 Screw, Cap - Hex Head (#6 X 5/8") 11111 1)1}1
13 1 332-2194 Terminal, Tab 212321 2)212)2¢12
14 | 336-3254 Lead (3-1/4" - #16 Black Wire) 111171717111
14 | 336-4251 Lead {3" - #16 White Wire) 1j1{1113171)141

L . . 9180
Redistribution or publlcatlonzg?t

JANUARY 194
Is document

by any means, is strictly prohibited.



BATTERY TRAY AND START SWITCH

P~ -
2 . A
23 T\J‘w
T
P-4 . e
& °
REF PART PART QUANTITY USED _
NO. NUMBER DESCRIPTION CiDiE|Flalnl dixklL
e T R e
1 | 416-0695 Tray, Battery 1 1
2 357-0030 Rectifier, Silicon 1 1
3 336-4456 Lead (10') 1 1
4 336-4455 Lead (24") 1 1
5 301-5565 Cover, Switch 1 1
6 | 821-0005 Screw, Cap - Hex Head Locking (#10-32 X
1/2) 2 2
7 | 870-0320 Nut, Hex - Locking {#10-32) 2 2
8 313-0032 Switch, Push - Start 1 1
9 812-0128 Screw, Machine - Round Head (#12-24 X
3/4") 2 2
10 850-0035 Washer, Lock - Spring (#12) 2 2
11 860-0012 Nut, Hex (#12-24) 2 2
12 860-0008 Nut, Hex (#8-32) 1 1
13 850-0025 Washer, Lock - Spring (#8) 1 1
14 | 304-0015 Washer, Centering 2 2
15 304-0217 Resitor, Fixed (7.5 Ohms, 10 Watt) 1 1
16 853-0005 Washer, Lock - ET (#8) 1 1
17 812-0091 Screw, Machine - Round Head (#8-32 X
2-1/2") 1 1
18 ! 304-0292 Insulator, Resistor 1 1
19 336-4457 Lead (23") 1 1
20 336-4458 Lead (2-1/2") 2 2
21 336-5237 Lead (2-1/2") 1 1
22 | 321-0175 Holder, Fuse 1 1
_23 BILID233 Fuse, 8 Ampere Hedistfibutign ok Ub”CE\tiOll of thip dochiment
any means, is'strictly prohibited.




CONTROL

QUANTITY USED

REF PART PARY
NO. NUMBER DESCRIPTION Ai B
Fﬁ —— =_‘%#=*ﬁ
300-1802 Control Assembly, Complete 111
1 305-0517 Rectifier, Bridge 1)1
2 870-0131 Nut, Hex - W/ET (#10-32) 313
3 332-1815 Tab, Terminal 111
4 332-2145 Block, Terminal (4-Place) 111
5 301-4950 Panel, Control 11
6 813-0103 Screw, Machine - Round Head (#10-32 X
/4" 313
7 Lead (#16 Wire)
336-2311 7" Long 111
336-4264 9" Long 111
336-4269 6" Long 111

CID|E|F|[G|H]J|K

[P JOR gy w
R S P
Y R N T Sy
e e
b b bt (] b e

[T RSN
[
=
bt
P
Pt pm e

Redistribution or publica#ta=-0a08dANUARY A8 {
by any means, is strictly prohibited.



OPTIONAL PARTS SECTION

This section contains illustrated parts listings of optional accessories and factory installed options for the
generator sets. Options may not be applicable to all modeis; for fleld conversions additional parts are usually
required. Optional parts listed in this section are in addition or in place of those shown in the standard parts
section.

Redistribution or pulgigayses @aMimpvassapnt

by any means, is strictly prohibited.




DOLLY (OPTIONAL)

o
2

. / o R
‘ 2/}“/__ . .-‘__} "‘l! . ] ; k4 p - /‘h{:\ “‘u
} e L 1 .
"' ] e —
W /:m
3_.‘-"0. ﬁl) "\
e st O P R 6
o T pipent 4 5 ._’
REF PART PART QUANTI_TY USED _
NO. NUMBER DESCRIPTION AlB|C DIEIFIGIH Klv
— — ﬁ&:
4i0-0732 Dolly Package - Complete 1171111
1 |410-0724 Bracket, Axle Support 111711§1]1
2 410-0723 Axle, Dolly 1111111
3 526~-0219 Washer, Flat (17/32" ID X 1' OD X 1/8"™) 41441 4| 4
4 410-0618 Wheel, Dolly 212121212
5 B12-0065 Screw, Machine - Round Head (6-32 X 5/8') 21212122
6 870-~1183 Nut, Hex-W/ET (6-32) 2212122
7 870-0257 Nut, HWH (5/16-18) 4141 4] 41 4
B | 410-0725 Bolt-U (Axle) 212121 21 2
9 403-1477 Grip, Handle 2122 2] 2
10 | 410-0719 Handle, Dolly 11111
11 410-0720 Bracket, Handle 414141 4| 4
12 800-0009 Screw, Cap-Hex Head (1/4-20 X 1-1/2'") 41 4] 4} 4] 4
13 870-0212 Nut, HWH (1/4-20) 4141 4| 4] 4
14 866-0001 Nut, Hex-Acorn (1/4-20) 41 41 4] 41 4
E-Z TOTE HANDLE (OPTIONAL)
1
2 ~0 S
\/(}:J} /;:; J LT a2
- o 2 N
f\\ /”\‘\‘!‘;b;//’;ﬁ" \"W :;
\Jfff "\_‘L'
REF PART PART QUANTITY USED _
NO. NUMBER DESCRIPTION A{B|C|D|E!F|G|H KiL
e - —
410-0735 Kit, E-Z Tote Handle 1|1
1 403-1573 Handle, Carrying 1]1
2 403-1477 Grip, Handle 212
3 856-0008 Washer, Lock-EIT (5/16') 313

Redistribution or publicgyg-ost JaMinaRy et

by any means, is strictly prohibited.



E-Z WHEELER (OPTIONAL)

1 -- 10 S
P u" N o
: A - !
AUA -~
e VT
Qi " w 1 ‘ a “ 2
S / , \ .
R B A
- 5 ‘ 12
- \\ \_) :""""

3 Y2 L N
REF PART PART GUANTETY USED —
NO. NUMBER DESCRIPTION AIB|IC|DIE|F|G|H|J|XK|L
1=== mﬁa::& - - -

410-0734 Kit, E-Z Wheeler 1§{1}1

1 [410-0613 Wheel 21212

2 1410-0724 Bracket, Axle Support 1111

3 1410-0723 Axle 1§11

4 1526-0219 Washer, Flat (17/32" ID x 1" OD x 1/8") (4 14 |4

5 812-0065 Screw, Machine - Round Head

(6-32 x 5/8") 21212

6 }870-1183 Nut, Hex-W/ET (6-32) 2122

7 |870-0257 Nut, HWH (5/16-18) g8 18)8

8 403-1477 Grip, Handle 1111

9 [1410-0731 Handle 11141

10 1410-0730 Support Plate, Handle 1411}l

11 1403-0588 Tip, Rubber (1') 17111

12 |800-0031 Screw, Cap-Hex Head (5/16-18 x 1-1/2™) 414 |4

13 |821-0017 Screw, Cap-HWH (5/16-18 x 1/2") 4 14 |4

Redistribution or publicﬁmfﬂg%‘emw%t

by any means, is strictly prohibited.



BATTERY CHARGER (OPTIONAL)

Redistribution or publication of this document
by any means, is strictly prohibited.



BATTERY CHARGER (OPTIONAL)

REF PART PART QUANTITY USED .
NO. NUMBER DESCRIPTION AIB|C|D|E[F|G[H|J4!K|L
= = —— = == S
305-0617 Charger Package, Battery - Complete with
Mounting Hardware (includes Parts
Marked §) 1111111
1 | 305-0527 Charger, Battery (Includes Parts Marked
*)& 11171111171} 1
2 | 815-0048 Screw, Machine - Round Head (#10-32 X
3/8)* 2121212121 2] 2
3 1 232-2436 Cover, Charger * 111411 111
4 358-0059 Diode and Fuse Holder Assembly (Includes
Parts Marked #) 117111 1) 111
5 321-0203 Holder Assembly, Fuse (Includes Fuse)# 11113111111
6 1321-0127 - Fuse, Cartridge (15 Amp)# 1111114 11
7 | 332-1497 Terminal, Lug - Faston # 11111} 17141
8 | 358-0016 Rectifier, Diode # 1 1 1) 1) 1) 1) 11
9 232-2437 Bracket, Battery Charger Terminals * 1]ty tp 1) 2 1] 1| 1
10 | 232-2438 Spacer, Threaded * 103 1) 1) 1 1} 1} 1
11 870-0053 Nut, Hex (#10-32)* 21 2 2| 2] 2% 2] 2] 2
12 332-1575 Strip, Terminal * 1y 1) 1) 1) 11 1} 111
13 | 332-0785 Post, Binding - Red * 1 1) 1 1] 1] 1} 1} 1
14 332-0784 Post, Binding - Black * 1 1 1y 1) 1) 171
15 B15-0333 Screw, Machine - Round Head (#10 X
172ty 20 21 2| 2] 2 2| 2| 2
16 332-0942 Tie, Cable § 1) 1) 1 1} 1} 1; 1 1
17 | 870-0053 Nut, Hex (#10-32)§ 21 2] 20 2| 2] 21 2} 2
18 | 853-0008 Washer, Lock - ET § 21 2} 2y 2] 2] 2| 2y 2
19 191-1074 Bracket, Mounting § ) 1 1f 1f 1f 1} 1§ 1
20 336-4457 Lead Assembly (Includes Terminals)§ 1f 1 17 1) 1} 1| 1 1
21 | 332-1502 Terminal, Lug - Faston § 1) 1) 1} 1) 1) 1] 1] 1
22 | 332-0556 Connector, Splice - Faston § 11 1y 1} 1| 14 1§ 1| 1
23 305-0537 Cable Assembly (Includes Parts Marked +)| 17 1| 1| 1| 1j 1| 1] 1
24 1 332-0942 Tie, Cable + 21 2] 21 2} 2| 2| 2| 2
25 | 323-0888 Plug, Banana + 1] i 1| 1f 1 11 1 1
26 | 323-0889 Plug, Banana + 11 1] 1| 1] 1} 1} 17 1
27 { 332-144¢6 Clip, Battery + 21 21 2] 2] 21 2} 21 2
28 | 332-1448 Insulator, Sleeve - Black + 1] 1) 13 1) 14 1] 1] 1
29 332-1447 Insulator, Sleeve - Red + 1y 1y 1} 1§ 2 1} 1 1
30 | 508-0011 Grommet, Rubber (3/4'" Hole}§ 1) 1) 1 1| 1f 1} 1if 1
& - Includgd in 305-0617 Charger Package.
* - Includgd in 305-0527 Battery Charger.
# - Includgd in 358-0059 Diode and Fuse Holder Assembly}
+ - Included in 305-0537 Cable Assembly.
Redisributipn qj pub\i atio Qf .th s doqument
y any medns, id striclly prohibitdd.




